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Test Results
lest [tems Test Methods
Blank Sample
NH3 0 hr Initial Concentration 40 40 FTTS-FA-018-2008
Deodori - (ppm)
zing 2 hr Residual Concentration 40 0
(ppm)
Deodorizing Rate(%) --- 100

Note: 1. Reference to FITS-FA-018 deodorizing evaluation method: Put sample 10x10cm into a SL-Tedlar Bag with
31.-40ppm initial gas and evaluate by detector tube.
2. NH3 Deodorizing Rate(%)=(Blank Residual Conc. - Sample Residual Conc.) / Blank Residual Conc.x100
Note: Sample description is given by the client: X-423 100%POLYESTER(X-ODOR YARN)
HIGH GAUGE SINGLE JERSEY
60"X170g/y(120g/sqm)
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Note:  This report is only responsible for the submitted
sample(s), which will be kept for one month period.
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